NTNU - Trondheim
Norwegian University of

Science and Technology

Modeling Biological Nutrient Removal in
a Greywater Treatment System

Ivar Soares Urdalen

Civiland Environmental Engineering
Submission date: June 2015

Supervisor: Stein Wold @sterhus, IVM
Co-supervisor:  Viggo Bjerkelund, IVM

Norwegian University of Science and Technology
Department of Hydraulic and Environmental Engineering






Sammendrag

Mange bymiljg opplever vannmangel pga. befolkningsvekst og t@rkeperioder. | den
siste tiden har det vaert en gkt interesse for a utvikle alternative vannkilder som et
supplement til den eksisterende vannforsyningen og for a redusere vannforbruket i
byer. En mulighet for a redusere vannbruket i by omrader er a kildeseparere
[...]
increase their usage in the urban water cycle. This thesis will investigate a pilot plant

2



running a BNR configuration and explore the benefits and limitations of modelling BNR

in a greywater treatment system.

1.3 Project description

The aim of this master thesis is to establish an activated sludge model for a pilot
biological greywater treatment system, without recycling. The treatment system
includes biological nutrient removal and a membrane bioreactor. The thesis includes

the following tasks:

1. Evaluate different models (ASM2d, ASM3) and modeling programs that are
applicable for modeling biological greywater treatment systems, and choose an

appropriate model and software for this thesis.

2. Calibrate an activated sludge model for the greywater treatment pilot without
recycling, and perform a sensitivity analysis to identify the most sensitive
parameters (both kinetic/stoichiometric parameters and operational

parameters).

3. Compare the results of the simulation model and the experimental data, and

evaluate the predictability of the model.

4. Perform a sensitivity analysis of the operational parameters and suggest an
optimized setup of operational parameters (internal recycle flows, aeration,

volumes and SRT).

1.4 Outline of the thesis

The experimental pilot system that is investigated in this thesis is a novel biological
treatment system that is based on UCT-MBR configuration with an IFAS reactor
configuration in the anoxic and aerobic reactor. This is a complex biological system and
application of a mathematical model to such a system is quite a challenge.

Therefore, an extensive literature is presented in Chapter 2 to highlight the
properties of the system, the procedure to apply an mathematical model and to
provide a survey of the recent knowledge relevant to this system.

Chapter 3 describes the methodology applied for the model development,
calibration, influent characterization, sensitivity analysis and investigation of the

operational parameters. Chapter 4 presents the results and discusses the results from



the model of the greywater treatment system and Chapter 5 provides the conclusion.
For describing the ASM2d model and other modelling results, several Excel

spreadsheet are provided as part of the thesis.



2 Literature Review

This thesis is investigating many different aspects of wastewater treatment, such as
MBR, BNR, IFAS, greywater and mathematical of biological wastewater treatment
systems. Therefore, a literature review was conducted to explore the theory of these
technologies and find an appropriate model and software to apply to the greywater
pilot that is the focus of this thesis.

2.1 Greywater Treatment

This section provides a short overview over the greywater quality, an example of
greywater reuse standard, treatment methods and challenges for biological nutrient

removal.

2.1.1 Water quality

Greywater characteristics are often highly variable, because it is generated from
different sources and depends on the products used in a household. Thus, there is a

wide range of values reported in the literature.

Table 2.1 presents typical greywater characteristics based on a literature review of
more than 130 references. These values are for mixed greywater from various sources

(laundry, dishwasher, kitchen sink, shower, etc.).

Table 2.1 - Greywater Quality based on data from the literature

Parameter Median? Range (min-max)?® Range (min-max)°®
pH - - 6.3-8.1
Turbidity (NTU) - - 29 - 375
TSS (mg/l) 228 - 25-183
BODS (mg/l) 329 205 - 449 47 - 466
COD (mg/1) 535 350-783 100 - 700
Total Nitrogen (mg/l) 13.0 6.7 - 22 1.7-34.3
Total Phosphorus (mg/1) 4.6 0.4-8.2 0.11-22.8
Potassium (mg/l) 8.8 - -
Sulphur (mg/1) 72 - -
COD:N:P 100:2.4:0.9

a: Meinzinger and Oldenburg (2009)

b: Li et al. (2009)




As can been seen from Table 2.1, greywater quality has great variation and can
include high concentrations of organic pollutants and nutrients (nitrogen and
phosphorus). It is important to identify the greywater quality and treatment
requirements as it is essential for deciding on treatment method.

An example from Germany of a typical distribution of nitrogen, phosphorus,
potassium and COD from greywater, urine and faeces is shown in Table 2.2. As can be
seen from the distribution of pollutants most of the nitrogen in household wastewater
is concentrated in the urine. Most of the phosphorus originates from the urine and

feces, while a major part of COD originates from greywater.

Table 2.2 - Distribution of pollutants in greywater, urine and faeces (Otterpohl, 2002)

Component Specific load Greywater Urine Faeces
kg/(P*year)

Nitrogen ~4-5 ~ 3% ~87% ~10%

Phosphorus ~0.75 ~10% ~ 50% ~ 40%

Potassium ~1.8 ~ 34% ~ 54% ~12%

coD ~ 30 ~41% ~12% ~47%

2.1.2 Treatment requirements

If greywater is to be reused, it should fulfill at least four criteria (Nolde, 2000):

e Hygienic safety
e Aesthetics
e Environmental tolerance

e Economical feasibility

The degree of treatment and quality of the effluent depends on the application of the
reclaimed greywater. There are few national or international established guidelines
quality requirements for greywater reuse. Based on a review of various national and
international water reuse standards, a grey water reuse standard for non-potable uses

has been proposed (Li et al., 2009).



Table 2.3 — Proposed standard for non-potable grey water reuse (Li et al., 2009)

Recreational, Urban reuse and agricultural

lakes irrigation

Unrestricted Restricted Unrestricted Restricted
BODs (mg/l) <10 <30 <10 <30
TN (mg/1) <1 <1 - -
TP (mg/l) <0.05 <0.05 - -
TSS (mg/l) - <30 - <30
Turbidity (NTU) <2 - <2 -
pH (-) 6-9 6-9 6-9 6-9
Faecal coliform (1/ml) <10 <10 <10 <10
Total coliform (1/ml) <100 <100 <100 <100
Residual chlorine - - <1 <1

(mg/1)

Table 2.3 shows that very low phosphorus and nitrogen concentrations is
necessary if the greywater is to be reused for recreational purposes or discharged to a
small lake.

Medium/high strength greywater have high nitrogen and phosphorus
concentrations, and therefore it is necessary to utilize a phosphorus removal
technology if the greywater is discharged in a water body to prevent eutrophication.
EU Directive 91/271/EEC gives phosphorus and nitrogen requirements for urban
WWTPs that discharge for sensitive water bodies. Even though these requirements are
for large WWTP (> 10 000 p.e.), these requirements for nutrient reduction give an
indication of the necessary treatment level of a greywater treatment system.

Table 2.4 - Requirements for discharges from urban WWTP to sensitive areas, which are subject to
eutrophication. EU Directive 91/271/EEC

Parameter Concentration Min. percentage of

reduction

2 mg/| P (10 000 — 100 000 p.e.)
Total Phosphorus (mg/1) 70-80%
1 mg/I P (more than 100 000 p.e.)

. 15 mg/I N (10 000 — 100 000 p.e.)
Total Nitrogen (mg/1) 80 %
10 mg/I N (more than 100 000 p.e.)




2.1.3 Treatment methods

Various physical, chemical, and biological treatment methods has been investigated for
greywater treatment and reuse. Normally, pre-treatment units such as screens, septic
tanks, and filters are used to prevent clogging of the main treatment methods. If
necessary, a disinfection step is also included. See Ghunmi et al. (2011) for an
extensive review over different greywater treatment technologies, greywater
characteristics and water quality standards in relation to greywater reuse.

Figure 2.1 presents a selection scheme based on the strength of the greywater and the
usage of the treated greywater. A treatment system based on aerobic biological
process and physical filtration has often been regarded as the most economical and
feasible solution for a medium/high strength greywater. For lower strength greywater
physical/chemical treatment solutions have proven more viable (Ghunmi et al., 2011;
Li et al., 2009).

A COD:N:P ratio of 100:20:1 has often been reported as a requirement for
aerobic treatment (Metcalf & Eddy et al., 2013). The literature values of greywater
characteristics in Table 2.1 might suggest that aerobic treatment of greywater might
suffer nitrogen deficiency (COD:N:P = 100:2.4:0.9). The kitchen sink may be included in
the treatment of greywater, and a possible nitrogen deficiency for aerobic treatment
suggests that the kitchen sink should be included to provide macro and trace nutrients
for aerobic biological treatment.

L stiehath sy waia Medium and high strength
rength grey water grey water

Storage and pre-treatment Storage and pre-treatment

(sedimentation, screening) (sedimentation, screening)

Chﬂ“:lii"dlllmatmfm Biological treatment (aerobic) Membrane bioreactor
(Lo.xgulalmnc.llco;l exchange, (RBC, SBR, CW) (MBR)
Membrane Sand Sand Membrane
filtration filtration filtration filtration

L |

Restricted non-potable urban

reuscs

!

Disinfection
(UV, chlorine)

y

Reclaimed grey water for unrestricted non-potable urban reuses

Figure 2.1 - Treatment selection scheme based on greywater quality (Li et al., 2009)

8



2.1.4 Biological nutrient removal

Biological nutrient removal and especially phosphorus removal is very dependent on
the characteristics of the influent greywater, particularly VFAs and readily
biodegradable COD (rbCOD). Various influent parameter ratios have been used to
predict and assess the potential for biological phosphorus removal. Some of these are
shown in Table 2.5. VFAs are consumed by PAOs in the anaerobic zone and therefore
VFA:P is a good predictor for proliferation of PAOs and the efficiency of the
phosphorus removal (Metcalf & Eddy et al., 2013). According the greywater quality
presented in Table 2.1, biological phosphorus removal should be feasible with respect
to BOD:P and COD:P ratios. Further investigations of VFAs and the rbCOD needs to be

done to evaluate the feasibility of biological phosphorus removal of greywater.

Table 2.5 - Minimum influent ratios for achieving Seos < 0.5 mg/L in the effluent

Influent parameter ratio Minimum value Reference
VFA:P 8 Wentzel et al. (1989)
rbCOD:P 18 Barnard (2006)
BOD:P 15-20 Janssen et al. (2002)
COD:P 60 U.S. EPA (2010)

2.1.5 MBR for greywater

MBR has been especially popular for greywater treatment, due to various benefits

such as:

e Process stability

e Removal pathogens because of micro/ultrafiltration
e High quality effluent

e Small footprint

e Low excess sludge production

e High organic loading rate

e Able to favor nitrifiers for nitrogen removal due to high sludge age

Typically MBR is used with a screen for pre-treatment (removal of coarse material),
and a tank is used to maintain the biomass. The membrane is submerged in the tank,

and can be put in either as a flat sheet membrane or a hollow fiber membrane.



MBR Case studies

Various studies have been conducted to investigate the feasibility of MBR as a
greywater treatment technology. Atasoy et al. (2007) ran a 600 L MBR in Turkey with
an HRT of 18 h for 50 days. The average removal efficiencies were found to be 95% for
COD, 92% for T-N, and 99% TSS. Lesjean and Gnirss (2006) ran a 35 L MBR pilot in
Berlin with real greywater for 8 months. It was operated at a low SRT of 4 d. An
average removal efficiency for COD and TKN removal was found to be >85% and >80%,

respectively.

2.2 University of Cape Town Process - Membrane Bioreactor
(UCT-MBR)

The pilot plant that is the focus of this study utilize a biological nutrient removal (BNR)
configuration known as University of Cape Town process. Traditionally, the
configuration have been used with a sedimentation tank as a solid separation unit. The
pilot in this study utilizes a submerged membrane in the aerobic reactor as the
separation unit. This configuration is called UCT-MBR. See Figure 2.2 for a schematic of
the system configuration.

The system can achieve a high effluent quality with > 90% COD, >90% NH4-N, >
90% P removal and achieve an P concentration of < 0.5 mg/Il. The removal efficiency of
P is very dependent on the influent characteristics (Metcalf & Eddy et al., 2013).

UCT-MBR

Anoxic Recycle

e e Effluent
©® oo .
F 3 o ©0 o ©
oo g "o
o @ F
c % o
e o

Influent

Y

v

o 2 Membrane
: Seso oo filtration
Anaerobic Anoxic Aerobic
Aerobic Recycle L »Wastage

Figure 2.2 - Schematic for UCT-MBR system configuration

The fundamental principle of biological phosphorus removal is based on the cultivation
of a group of organisms called phosphorus-accumulating organisms (PAOs), who are
able to store more phosphate than they need for their cellular requirements. PAOs

store the phosphorus as polyphosphate under aerobic/anoxic conditions, and use

10



stored PHA as an energy source to store polyphosphate. Under aerobic conditions,
oxygen is used as an electron acceptor, while under anoxic conditions nitrate is used as
an electron acceptor.

Under anaerobic conditions, PAOs use polyphosphate as an energy source to
convert VFAs (acetate, etc.) to PHA. Either the VFAs are converted from fermentable
COD or they are already present in the influent. See Figure 2.3 for a simplified
biochemical model. Due to this kind of metabolism, PAOs are able to outcompete
other organisms in alternating anaerobic and aerobic/anoxic conditions.

Therefore, it is expected to find a high phosphorus concentration in the anaerobic tank
and a low phosphorus concentration in the aerobic tank in a WWTP running the UCT-
MBR process. See Figure 2.4 for an illustration of phosphate, poly-P, PHA and glycogen
in the different tanks. The PAOs can store more phosphorus than they release, and this
results in a net P removal when the sludge is wasted. Care must be taken during the
sludge treatment as the PAOs release the phosphorus under anaerobic treatment.

a

Volatile Fatty Acids (VFAs)
Acetate, propionate, etc.

Fermentable COD

Fermenting

microorganisms

Glycogen

Glycogen

Anaerobic zone Aerobic/Anoxic zone

Figure 2.3 - Simplified biochemical model for PAOs in anaerobic and aerobic/anoxic environment (Henze
et al., 2008)

11



ANAEROBIC PHASE AEROBIC/ANOXIC PHASE

Ortho-P

L
)
<
T
o
a
VFAs 8
Ortho-P | ~

PHA Glycogerj__

C -

.0 — |
s ?
S _ Glycogen %
Q T ] o
C —
] ~~___ Poly-P o

Time ——»

Figure 2.4 - Concentrations of phosphate, PHA, Poly-P and Glycogen in different tanks (Janssen et al.,
2002).

The PAOs are able to store as much as 0.38 g P/g VSS (0.17 g P/g TSS), which is much
higher compared to what can be typically stored in the sludge mass: 0.02 g P/g VSS
(0.015 g P/g TSS). For BNR systems with good operation, the sludge can reach as high
as 18% g P/g TSS. Typical phosphorus concentration in the sludge is 5% g P/g TSS
(Henze et al., 2008).

In the UCT configuration, the sludge is recycled from the aerobic tank to the
anoxic tank, and further recycled to the anaerobic tank. The nitrogen is converted to
nitrate through nitrification in the aerobic tank and subsequently denitrification
converts the nitrate to nitrogen gas in the anoxic tank. If there is low denitrification in
the anoxic tank, nitrate can be recycled to the anaerobic tank and that can be
detrimental to the process. If nitrate is present in the anaerobic tank, the
heterotrophic organisms utilize the fermentable COD for growth and the nitrate as an
electron acceptor. Thus, the fermentable COD is not converted to VFAs, which is
essential for the PAOs for storage of PHAs. Thus, nitrate in the anaerobic tank will
hinder the proliferation of PAOs and needs to be prevented.

The anoxic P uptake in BNR systems have been widely studied, and there are
variable results in the literature. Some exhibited close to zero anoxic P uptake (Clayton
et al., 1991), while other have found that anoxic P uptake was dominant over aerobic P
uptake (Hu et al., 2001; Patel et al., 2005; Sorm et al., 1996). If the anoxic P uptake can

12



be increased, that would lead to less sludge production and less aeration costs

compared to BNR systems with dominant aerobic P uptake (Henze et al., 2008).

Sludge retention time

There is a conflict between the factors that control nitrifying bacteria and PAOs.
Nitrifiers have a slow growth rate and therefore need a long SRT to proliferate, while